

## Ben's Medication Summary

Drug	Purpose	Frequency	Amount	Duration	Method	Start Date
Rocephin (Ceftriaxone)	Antibiotic - Eye Swelling	1 per day	400 mg	4 days ?	IV	4/5/02
Oxacillin	Antibiotic - Eye Swelling	??	400 mg	7 days ?	IV	4/7/02
Cefotaxime	Antibiotic - Eye Swelling	??	400 mg	7 days ?	IV	4/7/02
Tylenol	Pain	As needed	0.8 ml	every 4 - 6 hours	Oral liquid	Various
Tylenol w/ codeine	Pain after surgery	As needed	Variable	Variable	Oral liquid	Various
Morphine	Pain after surgery	As needed	Variable	Variable	IV push	4/20/02
Phenobarbatol	Anti-seizure	2x per day	24 mg (6 mL)	Indefinite	Oral liquid	4/22/02
Vinblastine	Chemotherapy	1 per week	1.8 mg	6 Weeks	IV push	5/10/02
Prednisone	Chemotherapy	3x per day	4 mg = 0.8 ml (5mg /ml)	6 Weeks	Oral liquid	5/10/02
Methotrexate (MTX)	Chemotherapy	1 every other week	15 mg 0.5 hrs/135mg 23.5 hrs	6 Weeks	IV	5/10/02
Cladribine (2CdA)	Chemotherapy	1/day for 5 days every 3-4 weeks	2.2 mg over 2 hrs (1mg/ml)	5 days	IV push	7/23/02
Leucovorin	Recovery for MTX	2 time 48 hrs 54 hrs	3.6 mg	During MTX	IV push	5/12/02
D5.45	Fluids	1 every other week	25 cc / hr	During MTX	IV	5/10/02
Bicarbonate	pH level	1 every other week	50 meq	During MTX	IV	5/10/02
Zofran (Ondanceatron)	anti-emetic (anti-nausea)	Up to every 4 hours as needed	1.2 mg	During MTX	IV push	5/10/02
Zofran (Ondanceatron)	anti-emetic (anti-nausea)	Up to every 4 hours as needed	2.5 mL	During 2CdA	Oral liquid	7/23/02
Hydroxazine (antihistamine)	anti-emetic (anti-nausea)	Up to every 4 hours as needed	?	?	IV push	5/10/02
Nystatin - Oral	For thrush	When thrush noticed, 4x per day	3 mL on wand in mouth	During chemo	Brush App.	-
Bactrum (Sulfameth-Trimeth)	For pneumonia	Every Mon & Tue, 2x per day	1/2 tsp	6 Weeks	Oral liquid	-
Neupogen	Neutrophil promotion	1 per day for 5 days	0.3 ml ?	Daily	SubQ Injection	8/23/02
Rocephin (Ceftriaxone)	Antibiotic for Fever / Eye	1 per day	400 mg	1 day	IV push	5/16/02
Augmentin	Antibiotic for Fever / Eye	3x per day	1 tsp	10 days	Oral liquid	5/17/02
Rocephin (Ceftriaxone)	Clear up ear drums	1 per day	400 mg	3 days	IV push	6/25/02

### KEY

Chemotherapy

Chemotherapy Related

Pain

Antibiotics

Other